
 

SGI Studio Galli Ingegneria 

Head office: Via della Provvidenza, 13 

35030 - Sarmeola di Rubano (PD) - ITALY 

Tel. +39 049 89 76 844 - Fax +39 049 89 76 784 

 
Republic of Uganda 

 

Ministry of Water and Environment 
 

Directorate of Water Development 
 

Rural Water Supply and Sanitation Department 

 

Consultancy Services for Feasibility Study and Detailed Engineering 

Design and Environmental Impact Assessments of Piped Water Supply 

and Sanitation Systems in Selected 30no Rural Growth Centres Across 

the Country 
 

Lot 6: Kitenga RGC in Kaliro District, Bulange RGC in 

Namutumba District, Lugala RGC in Namayingo District, 

Bukizibu Bumwena and Nango RGCs in Mayuge District. 
[...]
Annual maintenance cost factors of the various design components have been adopted from the DWD 

Design Manual, 2013. Economic life has been adopted from previous studies. They are summarized in 

Table 4.2 below. 

 

Table 4.2 Annual Maintenance and Economic life of Design components 

Component Economic Life (Years) 
Maintenance Cost 

(% of Capital Cost) 

Mechanical and Electrical Items 10 5% 

Pipelines 30 1% 

Structures and Site Works 40 1% 

 

4.1.7 Demand 
 

The design demand has been based upon the Ability to Pay (ATP) the tariff of UGX50/20 L. The 

design demand for the year 2040 is 933m3/d. The system capacity is presented in Table 4.3 below.  

 

Table 4.3: Water System Capacity 

Description 
Quantity 

(m3/d) 
2030 Comment 

Maximum Day Demand 933.6 690.3 Maximum Day Demand 

Capacity of Intake and Treatment 

Works 
980.3 724.8 

Maximum Day Demand plus 5% for 

Treatment Plant and Surrounding 

Community Use 

Water Treatment Plant use 46.7 34.5 5% of Maximum Day Demand 

Capacity of Raw Water 

Transmission Main 
980.3 724.8 

Maximum Day Demand plus 5% for 

Treatment Plant  

Capacity of Treated Water 

Transmission Main 
933.6 690.3 Maximum Day Demand for Lugala 

Source: Project Estimates 

 

4.2 Detailed Design of Intake  
 

4.2.1 Raw Water Intake Structure 

 

The proposed type of intake is an Intake Well. The intake structure shall be formed from DN2000 

precast reinforced concrete rings to accommodate the raw water pumps. A walkway will be provided to 

the intake point from the shores and will be made of steel columns and an open grid decking. A DN 

150 ST raw water pumping main shall be fixed to the walkway. The electrical switchgear for the pumps 

will be housed in a weather proof and burglar proof console at the deck. The treatment plant will be 

located adjacent to the intake.  

 

Water will be abstracted directly from the lake via a submersible pump. It is crucial that the intake is 

located as far from the bank as possible into the lake. If not, the bank mud that is stirred up by the 

waves would be sucked in by the intake pipe. To this end, we recommend constructing an access bridge 

extending into the lake depending on the high and low water levels as shown in Figure 4.1 overleaf, 

while the Intake structure layout is presented as Drawing SGI-MWE-LUG-1.1.0. The pictures overleaf 

shows the completed intake structure in question which was recently constructed in Pallisa Water 

Supply Project one of the projects in the country.  
 



Ministry of Water and Environment Consultancy Services for Feasibility Study and Detailed Engineering Design and Environmental 

Impact Assessments of Piped Water Supply and Sanitation Systems in Selected 30no Rural Growth Centres Across the Country: Lot 6: 

Kitenga RGC in Kaliro District, Bulange RGC in Namutumba District, Lugala RGC in Namayingo District, Bukizibu Bumwena and 

Nango RGCs in Mayuge District. 

 

Detailed Design Report – Lugala RGC      September 2020 

 

SGI-Studio Galli Ingegneria S.r.l/DR  4-14 

Figure 4.1: Proposed Intake Structure 

 

 

 
Picture 4.1: Intake Structure with raw water 

pipe on side of access bridge. 

 
Picture 4.2: Completed structure with security 

cage installed 

 

4.2.2 Raw Water Transmission Mains 

 

The Raw Water Transmission main will be DN150 DI PN 6 from the intake to the mixing chamber. 

The total length will be 400m. The main will have the capacity to deliver 62m3/hr. 

 

The transmission main was designed using Hazen-Williams Formula and a spread sheet was used to 

design the main requirements in the ultimate design year of 2040. The formula is as follows: 

 

Q = K*C*A*R^0.63*S^0.54 

 

Where: Q = Discharge in the section (m3/s) 

  C = Hazen Williams roughness coefficient (unit less) 

  C=140  

  A  = Flow area m2 

  S  = Friction slope (m /m) 

  K = Constant (0.85 for SI) 

  R = Hydraulic radius (m) 

  D  =  4R 

Where: R  =  Hydraulic radius (m) 

  D  =  Diameter (m) 

 



Ministry of Water and Environment Consultancy Services for Feasibility Study and Detailed Engineering Design and Environmental 

Impact Assessments of Piped Water Supply and Sanitation Systems in Selected 30no Rural Growth Centres Across the Country: Lot 6: 

Kitenga RGC in Kaliro District, Bulange RGC in Namutumba District, Lugala RGC in Namayingo District, Bukizibu Bumwena and 

Nango RGCs in Mayuge District. 

 

Detailed Design Report – Lugala RGC      September 2020 

 

SGI-Studio Galli Ingegneria S.r.l/DR  4-15 

The design details are indicated in Table 4.4. It can be seen that the velocity is acceptable as it is within 

the range of 0.75-2.5 m/s and the surge pressures are also acceptable.  

 

Table 4.4: Raw Water Transmission Design 

Parameter Raw Water Pumping Main 

Demand- 2040 (m3/day) Raw Water Pumping Main 

Treatment Plant Use (5%) (m3/day) Raw Water Pumping Main 

Total Amount of Water Abstracted (m3/day) 933.63 

Hours of Pumping (hr) 46.68 

Efficiency (%) 980.31 

Required Delivery (m3/hr) 16 

Required Delivery (m3/s) 60.0% 

Pump Installation Level (m amsl) 61.27 

Inlet Level (m amsl) 0.0170 

Static Lift (m) 1129.000 

Hazen Williams Coefficient, Cwh (C) 1142.994 

Pipe Details 14.0 

Pipe Diameter ND (mm) 140 

Pipe Diameter ND (m) DN150 ST PN6 

Velocity (m/s)  150.00 

Flow in Pipe (m3/s) 0.150 

Length of Pipe (m) 0.963 

Friction Loss (m) 0.0170 

Fittings losses - 10% (m) 400 

Total Friction Loss (m) 2.5 

Total Head (m) 0.2 

Head Used (m) 2.5 

Power (kW) 16.7 

Source: Project Estimates 

 

4.2.3 Raw Water Pumps 

 

The proposed raw water pumps will be the submersible type installed in the intake water well. It is 

proposed to have a single duty pump and one stand by pump. There will be a local control point and 

power supply will be from the water treatment plant. The proposed pumping head is based on 2030 

demand because pumps have an economic life of 10 years and have to be replaced after. The energy 

calculations are for 8 pumping hours for each power source. Solar energy and HEP have been proposed 

to run the system for 8 hrs each in order to meet the demand in the ultimate year.  

 

4.3 Detailed Design of the Treatment Plant 

 

The treatment plant has been sized on the basis of the intermediate year demand (2030 MDD) which is 

690m3/d (43.14m3/hr) inclusive of 5% plant use and will operate for16 hours per day. In 2030, new 

units (Coagulation and Flocculation, Sedimentation and Rapid Gravity Filters will need to be 

constructed to cater for the ultimate year demand (2040MDD). 

 

4.3.1 Choice of Treatment Process 

 

To evaluate the suitability of Lake Victoria to supply safe water and to be able to design an appropriate 

treatment system; water samples were taken from the proposed water intake points. The water quality 



Ministry of Water and Environment Consultancy Services for Feasibility Study and Detailed Engineering Design and Environmental 

Impact Assessments of Piped Water Supply and Sanitation Systems in Selected 30no Rural Growth Centres Across the Country: Lot 6: 

Kitenga RGC in Kaliro District, Bulange RGC in Namutumba District, Lugala RGC in Namayingo District, Bukizibu Bumwena and 

Nango RGCs in Mayuge District. 

 

Detailed Design Report – Lugala RGC      September 2020 

 

SGI-Studio Galli Ingegneria S.r.l/DR  4-16 

was analysed at the NWSC Central laboratory in Bugolobi. The raw water quality parameters that were 

analysed included pH, Electrical Conductivity, Apparent Colour, Turbidity, Total Suspended Solids, 

Total Dissolved Solids, Alkalinity (total as CaCO3), Hardness (total as CaCO3) and the Jar test.  

 

• Alkalinity is important in determining a surface water's ability to neutralize acidic pollution 

 

• The jar test is used to determine dosage requirements for chemicals added to remove small 

particulates from water. 

 

A comparison of the analysis results against the established national standards for potable water in 

Uganda shows that the water samples meet the standards except in the parameters presented in Table 

4.5 below and the certificates of analysis are attached under Annex 8.3. 

 

Table 4.5: Raw Water Quality Analysis Failed Parameters 
No Parameters Unit National standard Lake Victoria 

1 Faecal coliforms CFU/100ml 0 23 

2 Colour PtCo 50 900 

3 Total Suspended Solids Mg/L 0 39 

4 Turbidity NTU 25 120 

 

The water treatment processes required will therefore emphasises the removal of the total suspended 

solids (TSS) and colour through coagulation, flocculation, sedimentation and filtration as seen in the 

table below. 

 

Table 4.6: Raw Water Treatment Process 

Water quality parameter Treatment- Process 

Turbidity Clarification & Rapid Sand filtration  

Total Suspended Solids Coagulation, flocculation, sedimentation 

Faecal coliform Chlorination - disinfection tanks 

Colour Coagulation, flocculation, sedimentation 

 

The treatment flow process is shown in Figure 4.2 below. 

 

Figure 4.2: Treatment Flow Process 

 
 



Ministry of Water and Environment Consultancy Services for Feasibility Study and Detailed Engineering Design and Environmental 

Impact Assessments of Piped Water Supply and Sanitation Systems in Selected 30no Rural Growth Centres Across the Country: Lot 6: 

Kitenga RGC in Kaliro District, Bulange RGC in Namutumba District, Lugala RGC in Namayingo District, Bukizibu Bumwena and 

Nango RGCs in Mayuge District. 

 

Detailed Design Report – Lugala RGC      September 2020 

 

SGI-Studio Galli Ingegneria S.r.l/DR  4-17 

4.3.2 Chemical Dosing 

 

Chemical dosing will be done in a purpose built unit as given in Drawing SGI-MWE-LUG-3.7.0 series. 

A chemical house of dimensions 18.7 m x 7.2 m will be constructed and will house the following: - 

• Soda Ash mixing and dosing 

• Alum mixing and dosing 

• Chlorine mixing and dosing 

• Chemical stores.  

 

Chemical mixing will be carried out in the building. Six acid resistant ceramic tile lined reinforced 

concrete mixing tanks have been proposed. The volumes are as follows: 

 

• Soda Ash mixing  - 2x 500 litres 

• Alum Mixing   - 2x 500 litres 

• Chlorine  Mixing  - 2x 500 litres 

 

The jointing material for the mixing tanks shall be acid resistant, and the concrete and mortar shall be 

made from sulphate resistant cement. Each chemical mixing tank will have the following components;  

 

• Make up water sufficient to fill up each tank in 30 minutes, overflow, discharge and drain pipe 

work and valves 

 

• level indicator in each tank 

 

• a GRP dissolving tray complete with stainless steel mesh suitable for use with kibbled or block 

chemicals 

 

• agitation to allow rapid solution of chemicals by vertical electrically driven mixers. Mixers shall 

be made from corrosion resistant materials. 

 

Three sets of dozers have been provided for in the chemical house to dose the chemical solutions from 

the mixing tanks. The chemicals will be dosed at locations as indicted in the process diagram. All the 

dozers shall be positive displacement pumps, and shall operate on a duty/standby basis, capable of 

handling corrosive fluids. 

 

The chemical stores shall be well ventilated, and all the doors shall be made from corrosion resistant 

material, preferably timber. After the dosing of aluminium sulphate, rapid mixing will follow. 

 

4.3.3 Rapid Mixing Chamber 

 

Rapid mixing of Alum in the water will be effected in the mixing chamber. The mixing chamber is a 

horizontal flow baffled channel containing baffle walls. Movement of the water round the ends of the 

baffles will effect rapid mixing. The internal measurements of the mixing chamber are 4.8m x 2.00m x 

1.50m deep. The concrete baffle walls which are five in number are 100mm thick x 1.325m long. The 

mixing channel outlet to the Flocculator is a weir across the Flocculator width.  

 

The Rapid Mixing Chamber has been sized for full flow i.e. 690.26m3/d (43.14m3/hr.). Its design 

parameters are as follows: 
 

a) Retention time    - 30 Seconds, 



Ministry of Water and Environment Consultancy Services for Feasibility Study and Detailed Engineering Design and Environmental 

Impact Assessments of Piped Water Supply and Sanitation Systems in Selected 30no Rural Growth Centres Across the Country: Lot 6: 

Kitenga RGC in Kaliro District, Bulange RGC in Namutumba District, Lugala RGC in Namayingo District, Bukizibu Bumwena and 

Nango RGCs in Mayuge District. 

 

Detailed Design Report – Lugala RGC      September 2020 

 

SGI-Studio Galli Ingegneria S.r.l/DR  4-18 

b) Mixing Velocity   - 0.2m/s, 

c) Distance between Baffles  - 0.45m, 

d) Clear Distance at Baffle end -  0.675m. 

 

4.3.4 Flocculation 

 

4.3.4.1 Flocculation Process 

 

The mixed liquor of raw water and aluminium sulphate solution will enter the flocculation chamber 

after rapid mixing. By forming aluminium hydroxide, the flocculants themselves produce additional 

solids. With such high concentrations of suspended solids, a filter system needs very high amounts of 

wash water. Therefore, in the present case, the suspended solids need to be removed via sedimentation. 

Prior to sedimentation, the micro flocs first need to coagulate to form bigger and settleable flocs. This 

happens in the coagulation chamber right after the flocculation where the coagulant (polyelectrolyte) is 

added. At the oxidation stage, ferrous iron is oxidized to iron hydroxide. The solubility of metals 

depends on their pH value.  

 

The pH value of the flocculated water should be at least pH = 8 to prevent iron hydroxide from 

dissolving again. It would then no longer be filterable. Since adding aluminium sulphate lowers the pH 

value, the pH value usually needs to be slightly increased after flocculation. 

 

This can be achieved by adding soda ash at the coagulation stage. The dosing depends on the buffering 

capacity of the water. 

 

4.3.4.2 Sizing of the Flocculation Chamber 

 

The Flocculator is a vertical flow baffled channel type. It contains a single chamber with five baffle 

walls; two weirs made of reinforced concrete and three plates made of stainless steel. Water inflow into 

the Flocculator is over a concrete weir while the outflow is through sluice gates separating the 

Flocculator and sedimentation tanks inlet channels.  

 

The internal measurements of each Flocculator chamber are 7.6m x 1.2m x 2.0m deep. The concrete 

weirs are 200mm thick x 1.50m deep spanning the 1.0m width of each chamber. The stainless-steel 

baffle plates are 5mm thick, 2500mm deep and 1240mm wide installed in 25mm deep U Section guide 

channels fixed to the chamber walls. An orifice measuring 300mm deep and spanning the chamber 

width of 1.2m has been left at the bottom of the plate for water to flow through. Movement of the plates 

vertically is possible to increase the size of the orifice.  

 

Cleaning/Drainage of the Flocculators is provided for by the construction of a sloping floor slab and 

3No. 300mm wide x 100mm deep channels spanning the width the Flocculator chamber after each 

baffle plate section. DN 100mm drain valves and pipes to the sludge drying beds manhole system have 

been installed to drain each section. 
 

The Flocculators’ design parameters are as follows:  

 

i) Retention time    - 21.7 minutes, 

ii) Up-flow Velocity   - 36.0m/h, 

iii) Spacing of Baffles   - 1.0m, 

 



Ministry of Water and Environment Consultancy Services for Feasibility Study and Detailed Engineering Design and Environmental 

Impact Assessments of Piped Water Supply and Sanitation Systems in Selected 30no Rural Growth Centres Across the Country: Lot 6: 

Kitenga RGC in Kaliro District, Bulange RGC in Namutumba District, Lugala RGC in Namayingo District, Bukizibu Bumwena and 

Nango RGCs in Mayuge District. 

 

Detailed Design Report – Lugala RGC      September 2020 

 

SGI-Studio Galli Ingegneria S.r.l/DR  4-19 

4.3.5 Sedimentation Tank 